
CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0043-RF4-A1 Page 33 of 48

Test Graphs

Band2-1.4MHz-QPSK-18607-1RB#0-30~1000-PASS Band2-1.4MHz-QPSK-18607-1RB#0-1000~3000-PASS

Band2-1.4MHz-QPSK-18607-1RB#0-3000~20000-PASS Band2-1.4MHz-QPSK-18900-1RB#0-30~1000-PASS

Band2-1.4MHz-QPSK-18900-1RB#0-1000~3000-PASS Band2-1.4MHz-QPSK-18900-1RB#0-3000~20000-PASS
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Band2-1.4MHz-QPSK-19193-1RB#0-30~1000-PASS Band2-1.4MHz-QPSK-19193-1RB#0-1000~3000-PASS

Band2-1.4MHz-QPSK-19193-1RB#0-3000~20000-PASS Band2-3MHz-QPSK-18615-1RB#0-30~1000-PASS

Band2-3MHz-QPSK-18615-1RB#0-1000~3000-PASS Band2-3MHz-QPSK-18615-1RB#0-3000~20000-PASS
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Band2-3MHz-QPSK-18900-1RB#0-30~1000-PASS Band2-3MHz-QPSK-18900-1RB#0-1000~3000-PASS

Band2-3MHz-QPSK-18900-1RB#0-3000~20000-PASS Band2-3MHz-QPSK-19185-1RB#0-30~1000-PASS

Band2-3MHz-QPSK-19185-1RB#0-1000~3000-PASS Band2-3MHz-QPSK-19185-1RB#0-3000~20000-PASS
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Band2-5MHz-QPSK-18625-1RB#0-30~1000-PASS Band2-5MHz-QPSK-18625-1RB#0-1000~3000-PASS

Band2-5MHz-QPSK-18625-1RB#0-3000~20000-PASS Band2-5MHz-QPSK-18900-1RB#0-30~1000-PASS

Band2-5MHz-QPSK-18900-1RB#0-1000~3000-PASS Band2-5MHz-QPSK-18900-1RB#0-3000~20000-PASS
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Band2-5MHz-QPSK-19175-1RB#0-30~1000-PASS Band2-5MHz-QPSK-19175-1RB#0-1000~3000-PASS

Band2-5MHz-QPSK-19175-1RB#0-3000~20000-PASS Band2-10MHz-QPSK-18650-1RB#0-30~1000-PASS

Band2-10MHz-QPSK-18650-1RB#0-1000~3000-PASS Band2-10MHz-QPSK-18650-1RB#0-3000~20000-PASS
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Band2-10MHz-QPSK-18900-1RB#0-30~1000-PASS Band2-10MHz-QPSK-18900-1RB#0-1000~3000-PASS

Band2-10MHz-QPSK-18900-1RB#0-3000~20000-PASS Band2-10MHz-QPSK-19150-1RB#0-30~1000-PASS

Band2-10MHz-QPSK-19150-1RB#0-1000~3000-PASS Band2-10MHz-QPSK-19150-1RB#0-3000~20000-PASS
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Band2-15MHz-QPSK-18675-1RB#0-30~1000-PASS Band2-15MHz-QPSK-18675-1RB#0-1000~3000-PASS

Band2-15MHz-QPSK-18675-1RB#0-3000~20000-PASS Band2-15MHz-QPSK-18900-1RB#0-30~1000-PASS

Band2-15MHz-QPSK-18900-1RB#0-1000~3000-PASS Band2-15MHz-QPSK-18900-1RB#0-3000~20000-PASS
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Band2-15MHz-QPSK-19125-1RB#0-30~1000-PASS Band2-15MHz-QPSK-19125-1RB#0-1000~3000-PASS

Band2-15MHz-QPSK-19125-1RB#0-3000~20000-PASS Band2-20MHz-QPSK-18700-1RB#0-30~1000-PASS

Band2-20MHz-QPSK-18700-1RB#0-1000~3000-PASS Band2-20MHz-QPSK-18700-1RB#0-3000~20000-PASS
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Band2-20MHz-QPSK-18900-1RB#0-30~1000-PASS Band2-20MHz-QPSK-18900-1RB#0-1000~3000-PASS

Band2-20MHz-QPSK-18900-1RB#0-3000~20000-PASS Band2-20MHz-QPSK-19100-1RB#0-30~1000-PASS

Band2-20MHz-QPSK-19100-1RB#0-1000~3000-PASS Band2-20MHz-QPSK-19100-1RB#0-3000~20000-PASS
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Appendix F: Frequency Stability

Test Result
Voltage

Band Bandwidt
h

Modulatio
n Channel RB

Configure
Voltage
[Vdc]

Temper
ature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band2 1.4MHz QPSK 18607 6RB#0 VN NT -2.27 -0.001227 ±2.5 PASS

Band2 1.4MHz QPSK 18607 6RB#0 VL NT 4.00 0.002161 ±2.5 PASS

Band2 1.4MHz QPSK 18607 6RB#0 VH NT 3.35 0.001810 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 VN NT 5.31 0.002824 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 VL NT 4.27 0.002271 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 VH NT 3.76 0.002000 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 VN NT 4.10 0.002147 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 VL NT 3.49 0.001828 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 VH NT 3.01 0.001576 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 VN NT -4.65 -0.002511 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 VL NT -2.88 -0.001555 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 VH NT -2.99 -0.001615 ±2.5 PASS

Band2 3MHz QPSK 18900 15RB#0 VN NT 1.88 0.001000 ±2.5 PASS

Band2 3MHz QPSK 18900 15RB#0 VL NT 4.51 0.002399 ±2.5 PASS

Band2 3MHz QPSK 18900 15RB#0 VH NT 2.41 0.001282 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 VN NT 2.66 0.001394 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 VL NT 3.19 0.001671 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 VH NT -3.19 -0.001671 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 VN NT 2.04 0.001101 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 VL NT 3.19 0.001722 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 VH NT 2.22 0.001198 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 VN NT -2.25 -0.001197 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 VL NT -2.65 -0.001410 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 VH NT 1.41 0.000750 ±2.5 PASS

Band2 5MHz QPSK 19175 25RB#0 VN NT -2.21 -0.001159 ±2.5 PASS

Band2 5MHz QPSK 19175 25RB#0 VL NT -2.65 -0.001389 ±2.5 PASS

Band2 5MHz QPSK 19175 25RB#0 VH NT -3.64 -0.001908 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 VN NT 3.64 0.001962 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 VL NT 3.72 0.002005 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 VH NT 3.30 0.001779 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 VN NT 2.97 0.001580 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 VL NT 2.98 0.001585 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 VH NT -3.80 -0.002021 ±2.5 PASS

Band2 10MHz QPSK 19150 50RB#0 VN NT -3.75 -0.001969 ±2.5 PASS

Band2 10MHz QPSK 19150 50RB#0 VL NT -2.74 -0.001438 ±2.5 PASS
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Band2 10MHz QPSK 19150 50RB#0 VH NT 2.05 0.001076 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 VN NT 3.39 0.001825 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 VL NT -2.14 -0.001152 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 VH NT -2.37 -0.001276 ±2.5 PASS

Band2 15MHz QPSK 18900 75RB#0 VN NT -4.06 -0.002160 ±2.5 PASS

Band2 15MHz QPSK 18900 75RB#0 VL NT 2.65 0.001410 ±2.5 PASS

Band2 15MHz QPSK 18900 75RB#0 VH NT 1.55 0.000824 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 VN NT 3.78 0.001987 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 VL NT -2.91 -0.001530 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 VH NT 2.84 0.001493 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 VN NT -1.80 -0.000968 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 VL NT -3.66 -0.001968 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 VH NT -2.67 -0.001435 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 VN NT 1.59 0.000846 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 VL NT -2.70 -0.001436 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 VH NT -3.40 -0.001809 ±2.5 PASS

Band2 20MHz QPSK 19100 100RB#0 VN NT 2.14 0.001126 ±2.5 PASS

Band2 20MHz QPSK 19100 100RB#0 VL NT 3.15 0.001658 ±2.5 PASS

Band2 20MHz QPSK 19100 100RB#0 VH NT 3.28 0.001726 ±2.5 PASS
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Temperature

Band Bandwidt
h

Modulatio
n Channel RB

Configure
Voltage
[Vdc]

Temper
ature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band2 1.4MHz QPSK 18607 6RB#0 NV -30 -2.25 -0.001216 ±2.5 PASS

Band2 1.4MHz QPSK 18607 6RB#0 NV -20 -3.04 -0.001643 ±2.5 PASS

Band2 1.4MHz QPSK 18607 6RB#0 NV -10 -3.11 -0.001680 ±2.5 PASS

Band2 1.4MHz QPSK 18607 6RB#0 NV 0 2.49 0.001345 ±2.5 PASS

Band2 1.4MHz QPSK 18607 6RB#0 NV 10 -3.62 -0.001956 ±2.5 PASS

Band2 1.4MHz QPSK 18607 6RB#0 NV 20 2.34 0.001264 ±2.5 PASS

Band2 1.4MHz QPSK 18607 6RB#0 NV 30 -2.45 -0.001324 ±2.5 PASS

Band2 1.4MHz QPSK 18607 6RB#0 NV 40 -1.93 -0.001043 ±2.5 PASS

Band2 1.4MHz QPSK 18607 6RB#0 NV 50 3.51 0.001897 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 NV -30 6.02 0.003202 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 NV -20 4.42 0.002351 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 NV -10 4.51 0.002399 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 NV 0 4.06 0.002160 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 NV 10 3.08 0.001638 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 NV 20 3.45 0.001835 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 NV 30 -2.37 -0.001261 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 NV 40 3.45 0.001835 ±2.5 PASS

Band2 1.4MHz QPSK 18900 6RB#0 NV 50 4.05 0.002154 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 NV -30 3.51 0.001838 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 NV -20 -3.14 -0.001645 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 NV -10 3.37 0.001765 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 NV 0 4.57 0.002394 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 NV 10 4.73 0.002477 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 NV 20 4.06 0.002126 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 NV 30 2.60 0.001362 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 NV 40 4.68 0.002451 ±2.5 PASS

Band2 1.4MHz QPSK 19193 6RB#0 NV 50 3.32 0.001739 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 NV -30 1.73 0.000934 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 NV -20 -2.94 -0.001588 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 NV -10 -2.18 -0.001177 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 NV 0 -2.22 -0.001199 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 NV 10 -3.65 -0.001971 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 NV 20 -4.73 -0.002555 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 NV 30 -2.34 -0.001264 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 NV 40 -2.67 -0.001442 ±2.5 PASS

Band2 3MHz QPSK 18615 15RB#0 NV 50 -2.72 -0.001469 ±2.5 PASS

Band2 3MHz QPSK 18900 15RB#0 NV -30 3.98 0.002117 ±2.5 PASS
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Band2 3MHz QPSK 18900 15RB#0 NV -20 2.12 0.001128 ±2.5 PASS

Band2 3MHz QPSK 18900 15RB#0 NV -10 3.73 0.001984 ±2.5 PASS

Band2 3MHz QPSK 18900 15RB#0 NV 0 2.24 0.001191 ±2.5 PASS

Band2 3MHz QPSK 18900 15RB#0 NV 10 2.70 0.001436 ±2.5 PASS

Band2 3MHz QPSK 18900 15RB#0 NV 20 3.71 0.001973 ±2.5 PASS

Band2 3MHz QPSK 18900 15RB#0 NV 30 3.27 0.001739 ±2.5 PASS

Band2 3MHz QPSK 18900 15RB#0 NV 40 2.68 0.001426 ±2.5 PASS

Band2 3MHz QPSK 18900 15RB#0 NV 50 2.67 0.001420 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 NV -30 -3.18 -0.001666 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 NV -20 -3.41 -0.001787 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 NV -10 3.84 0.002012 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 NV 0 2.50 0.001310 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 NV 10 3.95 0.002070 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 NV 20 2.86 0.001499 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 NV 30 2.22 0.001163 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 NV 40 4.16 0.002180 ±2.5 PASS

Band2 3MHz QPSK 19185 15RB#0 NV 50 -2.91 -0.001525 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 NV -30 2.54 0.001371 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 NV -20 2.99 0.001614 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 NV -10 2.39 0.001290 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 NV 0 3.05 0.001646 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 NV 10 -2.91 -0.001571 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 NV 20 -2.47 -0.001333 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 NV 30 -1.71 -0.000923 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 NV 40 -3.15 -0.001700 ±2.5 PASS

Band2 5MHz QPSK 18625 25RB#0 NV 50 -2.60 -0.001404 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 NV -30 3.50 0.001862 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 NV -20 3.21 0.001707 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 NV -10 3.44 0.001830 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 NV 0 2.52 0.001340 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 NV 10 2.69 0.001431 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 NV 20 2.17 0.001154 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 NV 30 5.70 0.003032 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 NV 40 2.32 0.001234 ±2.5 PASS

Band2 5MHz QPSK 18900 25RB#0 NV 50 2.59 0.001378 ±2.5 PASS

Band2 5MHz QPSK 19175 25RB#0 NV -30 -4.01 -0.002102 ±2.5 PASS

Band2 5MHz QPSK 19175 25RB#0 NV -20 -2.90 -0.001520 ±2.5 PASS

Band2 5MHz QPSK 19175 25RB#0 NV -10 2.95 0.001547 ±2.5 PASS

Band2 5MHz QPSK 19175 25RB#0 NV 0 2.42 0.001269 ±2.5 PASS

Band2 5MHz QPSK 19175 25RB#0 NV 10 3.26 0.001709 ±2.5 PASS

Band2 5MHz QPSK 19175 25RB#0 NV 20 2.51 0.001316 ±2.5 PASS
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Band2 5MHz QPSK 19175 25RB#0 NV 30 -2.90 -0.001520 ±2.5 PASS

Band2 5MHz QPSK 19175 25RB#0 NV 40 -2.47 -0.001295 ±2.5 PASS

Band2 5MHz QPSK 19175 25RB#0 NV 50 1.82 0.000954 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 NV -30 -2.82 -0.001520 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 NV -20 -3.68 -0.001984 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 NV -10 3.85 0.002075 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 NV 0 2.64 0.001423 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 NV 10 3.42 0.001844 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 NV 20 2.16 0.001164 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 NV 30 3.62 0.001951 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 NV 40 3.37 0.001817 ±2.5 PASS

Band2 10MHz QPSK 18650 50RB#0 NV 50 3.00 0.001617 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 NV -30 3.50 0.001862 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 NV -20 3.73 0.001984 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 NV -10 -3.86 -0.002053 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 NV 0 2.52 0.001340 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 NV 10 -3.27 -0.001739 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 NV 20 3.60 0.001915 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 NV 30 4.02 0.002138 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 NV 40 -2.44 -0.001298 ±2.5 PASS

Band2 10MHz QPSK 18900 50RB#0 NV 50 4.01 0.002133 ±2.5 PASS

Band2 10MHz QPSK 19150 50RB#0 NV -30 1.97 0.001034 ±2.5 PASS

Band2 10MHz QPSK 19150 50RB#0 NV -20 2.15 0.001129 ±2.5 PASS

Band2 10MHz QPSK 19150 50RB#0 NV -10 2.96 0.001554 ±2.5 PASS

Band2 10MHz QPSK 19150 50RB#0 NV 0 2.51 0.001318 ±2.5 PASS

Band2 10MHz QPSK 19150 50RB#0 NV 10 2.52 0.001323 ±2.5 PASS

Band2 10MHz QPSK 19150 50RB#0 NV 20 2.21 0.001160 ±2.5 PASS

Band2 10MHz QPSK 19150 50RB#0 NV 30 -3.15 -0.001654 ±2.5 PASS

Band2 10MHz QPSK 19150 50RB#0 NV 40 3.28 0.001722 ±2.5 PASS

Band2 10MHz QPSK 19150 50RB#0 NV 50 -5.49 -0.002882 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 NV -30 -2.66 -0.001432 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 NV -20 -3.19 -0.001717 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 NV -10 -3.21 -0.001728 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 NV 0 2.28 0.001227 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 NV 10 -2.40 -0.001292 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 NV 20 -3.28 -0.001766 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 NV 30 3.74 0.002013 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 NV 40 3.01 0.001620 ±2.5 PASS

Band2 15MHz QPSK 18675 75RB#0 NV 50 -3.88 -0.002089 ±2.5 PASS

Band2 15MHz QPSK 18900 75RB#0 NV -30 4.03 0.002144 ±2.5 PASS

Band2 15MHz QPSK 18900 75RB#0 NV -20 2.43 0.001293 ±2.5 PASS
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Band2 15MHz QPSK 18900 75RB#0 NV -10 3.59 0.001910 ±2.5 PASS

Band2 15MHz QPSK 18900 75RB#0 NV 0 3.00 0.001596 ±2.5 PASS

Band2 15MHz QPSK 18900 75RB#0 NV 10 2.76 0.001468 ±2.5 PASS

Band2 15MHz QPSK 18900 75RB#0 NV 20 4.82 0.002564 ±2.5 PASS

Band2 15MHz QPSK 18900 75RB#0 NV 30 2.94 0.001564 ±2.5 PASS

Band2 15MHz QPSK 18900 75RB#0 NV 40 -1.91 -0.001016 ±2.5 PASS

Band2 15MHz QPSK 18900 75RB#0 NV 50 -2.06 -0.001096 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 NV -30 -3.27 -0.001719 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 NV -20 -2.26 -0.001188 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 NV -10 -4.93 -0.002591 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 NV 0 3.30 0.001735 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 NV 10 2.97 0.001561 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 NV 20 3.67 0.001929 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 NV 30 4.44 0.002334 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 NV 40 4.07 0.002139 ±2.5 PASS

Band2 15MHz QPSK 19125 75RB#0 NV 50 1.61 0.000846 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 NV -30 2.57 0.001382 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 NV -20 -4.94 -0.002656 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 NV -10 -2.42 -0.001301 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 NV 0 -4.59 -0.002468 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 NV 10 -3.93 -0.002113 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 NV 20 -2.71 -0.001457 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 NV 30 -3.67 -0.001973 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 NV 40 3.00 0.001613 ±2.5 PASS

Band2 20MHz QPSK 18700 100RB#0 NV 50 -2.29 -0.001231 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 NV -30 -2.75 -0.001463 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 NV -20 2.39 0.001271 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 NV -10 3.61 0.001920 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 NV 0 -3.20 -0.001702 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 NV 10 1.92 0.001021 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 NV 20 1.58 0.000840 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 NV 30 3.67 0.001952 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 NV 40 2.74 0.001457 ±2.5 PASS

Band2 20MHz QPSK 18900 100RB#0 NV 50 3.08 0.001638 ±2.5 PASS

Band2 20MHz QPSK 19100 100RB#0 NV -30 3.82 0.002011 ±2.5 PASS

Band2 20MHz QPSK 19100 100RB#0 NV -20 2.15 0.001132 ±2.5 PASS

Band2 20MHz QPSK 19100 100RB#0 NV -10 1.89 0.000995 ±2.5 PASS

Band2 20MHz QPSK 19100 100RB#0 NV 0 2.15 0.001132 ±2.5 PASS

Band2 20MHz QPSK 19100 100RB#0 NV 10 -3.42 -0.001800 ±2.5 PASS

Band2 20MHz QPSK 19100 100RB#0 NV 20 2.10 0.001105 ±2.5 PASS

Band2 20MHz QPSK 19100 100RB#0 NV 30 -3.22 -0.001695 ±2.5 PASS
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Band2 20MHz QPSK 19100 100RB#0 NV 40 -3.39 -0.001784 ±2.5 PASS

Band2 20MHz QPSK 19100 100RB#0 NV 50 -2.75 -0.001447 ±2.5 PASS

-----------------------------------------------------END-----------------------------------------------------
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